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1.1 Bin Tray 1 (B544)




1.1 Bin Tray 1 (B544)

I?\ldoe_x Part No. Description Eséériglg/
1 | B544 1511 | Cover:Front 1
2 | B544 1562 | Cover:Upper Right 1
3 | A684 6111 | Stepped Screw - M3 5
4 | AA14 3788 |Pin:Guide Plate:Paper Feed 1
5 | AAO6 3529 |[Pressure Spring - 14.5mm 2
6 | AWO01 0123 | Photo Refiection Sensor:Psr11d1-b 1
7 | AA08 0034 |Bushing - 4x5x7 2
8 | AF02 2101 | Driven Roller 1
9 | B544 1811 | Cover:Bin SensOr 1

10 | B544 3201 |Copy Tray Bracket 1
11 | B544 3111 | Copy Tray 1
12 | 5447 2681 | Snap Ring 1
13 | AW02 0141 | Photointerruptor 1
14 | A684 2151 | Actuator - Paper Height Sensor 1
15 | AA06 0752 | Tension Spring 1
16 | B544 1821 | Cover:Surface Of Paper Sensor 1
17 | B544 1711 | Cover:Upper 1
18 | B544 1911 | Cover:Connector 1
19 | A684 1721 | Upper Cover Cushion 1
20 | B544 1413 | Grounding Plate 1
21 | B544 1611 | Cover:Rear 1
22 | B544 5300 |[Harness:Interface 1
23 | B544 5310 |Harness:Sensor 1
24 | B544 5320 |Harness:Bin Display 1
25 | B544 5150 |PCB Main Control 1
26 | B544 1214 | Main Board Bracket 1
27 | G012 1531 | Magnet 2
28 | B544 2411 | Cover:Open And Close 1
29 | B544 2421 |Louver:Cover:Open And Close 1
30 | B0O05 1391 | Arm Guide - C2 2
31 | 5918 3040 | Shoulder Screw - M4 1
32 | A684 1521 |Cover:Display 1
33 | B544 1306 | Cover:Arm:1bin 1
34 | B376 1558 | Guide:Middle 1

I?\ldoe_x Part No. Description Aci;)émpglry
101 | 0451 3006N | Tapping Screw - 3x6
102 | 0451 3008N | Tapping Screw - M3x8
103 | 0451 3014N | Tapping Screw:3x14
104 | 11050243 | Wire Saddle
105 | 1106 0458 | Bushing - 9.9mm
106 | 11050160 | Clamp
107 | 0450 3008N | Tapping Screw - M3x8




2.1 Bin Tray 2 (B544)




2.1 Bin Tray 2 (B544)

I?\ldoe_x Part No. Description Eséériglg/
1 | B544 2511 | Motor Bracket 1
2 | 5447 2681 |[Snap Ring 3
3 | B544 1112 | Transport Sensor Bracket 1
4 | AW02 0141 | Photointerruptor 2
5 | AA06 0737 | Tension Spring 1
6 | B544 5320 |[Harness:Bin Display 1
7 | B544 1113 |Bracket - LED 1
8 | AA12 0090 |Discharge Brush L=320 Mm3 1
9 | B544 1311 | Upper Stay 1

10 | B544 1212 | Safety Switch Bracket 1
11 | A684 2215 | Upper Exit Guide 1
12 | B376 2121 | Exit Roller 1
13 | AA06 0735 | Tension Spring 1
14 | B544 2332 | Pressure Release Bracket 1
15 | 5206 2686 |Snap Ring 1
16 | A684 2251 |Sensor Actuator 1
17 | AAO6 3529 |Pressure Spring - 14.5mm 2
18 | AF02 2075 | Driven Roller 1
19 | AA08 0034 |Bushing - 4x5x7 2
20 | B376 2211 | Left Guide Plate-middle 1
21 | A684 2213 | Guide Plate:Middle:Right 1
22 | B376 2111 | Transport Roller 1
23 | 58752088 |Shoulder Screw - M4 1
24 | AA06 0736 | Tension Spring 1
25 | AX04 0149 | Stepper Motor:24v:65Q 1
26 | AB03 0381 | Timing Pulley - 26Z 1
27 | AA04 3486 | Timing Belst - B40S2M194 1
28 | A684 2531 | Sensor Actuator 1
29 | B544 1213 | Sensor Bracket 1
30 | B544 6131 | Screw:Guide Plate 2
31 | B544 1211 | Side Plate - Rear 1
32 | B544 1111 | Side Plate - Front 1
33 | B544 1401 |Base:Ass'y 1

I?\ldoe_x Part No. Description Aci;)émpglry
101 | 0451 3006N | Tapping Screw - 3x6
102 | 0805 3480 | Bushing-6mm
103 | 58752088 | Shoulder Screw - M4
104 | 11050328 | Harness Clamp - ES-0505
105 | 1204 2379 | Micro Switch - CS2A-B2BA
106 | 1106 0241 | Bushing - 6.7mm
107 | 0450 3008N | Tapping Screw - M3x8
108 | 11050267 [ Harness Clamp - YMC-10-0
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Part No. Description Indgex No.
B544 1111 Side Plate - Front 5-32
B544 1112 Transport Sensor Bracket 5- 3
B544 1113 Bracket - LED 5- 7
B544 1211 Side Plate - Rear 5-31
B544 1212 Safety Switch Bracket 5-10
B544 1213 Sensor Bracket 5-29
B544 1214 Main Board Bracket 3-26
B544 1306 Cover:Arm:1bin 3-33
B544 1311 Upper Stay 5- 9
B544 1401 Base:Ass'y 5-33
B544 1413 Grounding Plate 3-20
B544 1511 Cover:Front 3- 1
B544 1562 Cover:Upper Right 3- 2
B544 1611 Cover:Rear 3-21
B544 1711 Cover:Upper 3-17
B544 1811 Cover:Bin SensO0r 3- 9
B544 1821 Cover:Surface Of Paper Sensor 3-16
B544 1911 Cover:Connector 3-18
B544 2332 Pressure Release Bracket 5-14
B544 2411 Cover:Open And Close 3-28
B544 2421 Louver:Cover:Open And Close 3-29
B544 2511 Motor Bracket 5- 1
B544 3111 Copy Tray 3-11
B544 3201 Copy Tray Bracket 3-10
B544 5150 PCB Main Control 3-25
B544 5300 Harness:Interface 3-22
B544 5310 Harness:Sensor 3-23
B544 5320 Harness:Bin Display 5- 6
B544 5320 Harness:Bin Display 3-24
B544 6131 Screw:Guide Plate 5-30
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Part No. Description Indgex No.
A684 1521 Cover:Display 3-32
A684 1721 Upper Cover Cushion 3-19
A684 2151 Actuator - Paper Height Sensor 3-14
A684 2213 Guide Plate:Middle:Right 5-21
A684 2215 Upper Exit Guide 5-11
A684 2251 Sensor Actuator 5-16
A684 2531 Sensor Actuator 5-28
A684 6111 Stepped Screw - M3 3-8
B005 1391 Arm Guide - C2 3-30
B376 1558 Guide:Middle 3-34
B376 2111 Transport Roller 5-22
B376 2121 Exit Roller 5-12
B376 2211 Left Guide Plate-middle 5-20
G012 1531 Magnet 3-27
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AAQ04 3486 | Timing Belst - B40S2M194 5-27
AAQ6 0735 | Tension Spring 5-13
AA06 0736 Tension Spring 5-24
AAQ6 0737 | Tension Spring 5- 5
AA06 0752 Tension Spring 3-15
AA06 3529 Pressure Spring - 14.5mm 5-17
AA06 3529 Pressure Spring - 14.5mm 3- 5
AAQ8 0034 Bushing - 4x5x7 3- 7
AAQ8 0034 Bushing - 4x5x7 5-19
AA12 0090 Discharge Brush L=320 Mm3 5- 8
AA14 3788 Pin:Guide Plate:Paper Feed 3- 4
ABO03 0381 Timing Pulley - 26Z 5-26
AF02 2075 Driven Roller 5-18
AF02 2101 Driven Roller 3- 8
AWO01 0123 | Photo Refiection Sensor:Psr11d1-b 3- 6
AWO02 0141 | Photointerruptor 3-13
AWO02 0141 | Photointerruptor 5- 4
AX04 0149 Stepper Motor:24v:65Q 5-25
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0450 3008N | Tapping Screw - M3x8 3-107
0450 3008N | Tapping Screw - M3x8 5-107
0451 3006N | Tapping Screw - 3x6 5-101
0451 3006N | Tapping Screw - 3x6 3-101
0451 3008N | Tapping Screw - M3x8 3-102
0451 3014N | Tapping Screw:3x14 3-103
0805 3480 Bushing - 6mm 5-102
1105 0160 Clamp 3-106
1105 0243 Wire Saddle 3-104
1105 0267 Harness Clamp - YMC-10-0 5-108
1105 0328 Harness Clamp - ES-0505 5-104
1106 0241 Bushing - 6.7mm 5-106
1106 0458 Bushing - 9.9mm 3-105
1204 2379 Micro Switch - CS2A-B2BA 5-105
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5206 2686 Snap Ring 5-15
5447 2681 Snap Ring 3-12
5447 2681 Snap Ring 5- 2
5875 2088 Shoulder Screw - M4 5-23
5875 2088 Shoulder Screw - M4 5-103
5918 3040 Shoulder Screw - M4 3-31
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